kawasaki mule 600 problems

You search Auto repair manual PDF kawasaki mule 600 problems, if there are search results will appear below. If search results do not exist, please search by others keyword.



  kawasaki mule 600 problems Direct Download speed 5282 Kb/s

  kawasaki mule 600 problems Full Version speed 6162 Kb/s



Kawasaki Mule Roof 600, 610 and 4010 Trans Crew, Roof Installation Manual

0

Filed Under (Kawasaki) by admin on 02-05-2012

download
INSTALLTION INSTRUCTIONS – Mule 600/610 (4010 Trans skip to pg 4) 1. Place Roof Panel on top of UTV Roll cage and center front to back, and left to right. 2. Using Figure 1 Below – place UTV Roof Mounting Brackets around roll cage bar and using a marker, mark the position of the holes needed in the roof for each Roof Mounting bracket . Figure 1 Copyright 2007 DiamondBack Automotive Accessories, Inc. Page 3 3. Next, remove the roof from the roll cage and using a drill with 1/4″ bit, drill holes using the marks as a guide. 4. Cut (4) 3″ strips of adhesive foam and apply to roof in where mounting brackets are positioned to prevent roof rattling once mounted. Foam should run in the direction of the roll cage as shown in Figure 1 above. 5. Next, reposition the roof on the roll cage according to step 1. 6. Prior to attaching the roof mount brackets, cut the remaining adhesive foam in half and apply one section to the roof in the center of the roof where roof and each roll cage bar meet as shown in Figures 1 above. If additional tape is required to prevent rattling it can be purchased from any hardware store as window sealant foam tape. 7. Next, attach the roof mount brackets according to Figure 2. Use channel locks or pliers to hold top of carriage bolt and turn nut with 7/16″ socket.

Incoming search terms:

Kawasaki MULE 600 / 610 SNOW PLOW INSTALLATION INSTRUCTIONS

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
1. PRELIMINARY: 1.1 Remove the six 6 mm. screws and plastic skid / splash shield from the bottom front of the vehicle frame. (These bolts and plastic skid / splash shield will not be reused snow plow mounting frame installed onto the vehicle.) 1.2 If the vehicle has the Kawasaki optional brush guard installed, it will have to be removed and then reinstalled after the snow plow mounting frame is installed. (The brush guard will fit with the snow plow mounting frame installed first.) 2. VEHICLE MOUNTING FRAME 2.1 Position the vehicle mounting frame (13) under the front of the vehicle so that the six holes (with pipe spacers) line up with the six 6 mm. threaded holes that the plastic skid / splash shield was attached with and the upper plate is through the large oval hole in the vehicle plastic fascia. Fasten loosely using 6mm. x 1.0mm. x 30mm. bolts (33) , 6mm. lock washers (35) and 6mm. flat washers (34). 2.2 Place a 5/16″-18 “U” bolt (36) around the front cross tube behind the plastic fascia and through each set of holes in the flange of the upper plate of the vehicle mounting frame (total of two “U” bolts). Fasten loosely using 5/16″flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.3 Install a 5/16″-18 “U” bolt (36) around the lower frame tubes and through each set of slotted holes in the lower plate of the vehicle mounting frame (total of four “U” bolts). Fasten loosely using 5/16″ flat washers (41), 5/16″ lock washers (40), and 5/16″-18 nuts (42). 2.4 Tighten all the fasteners holding the vehicle mounting frame to the vehicle starting with the 6mm. bolts

Kawasaki Mule Lift Kit Installation Manual

0

Filed Under (Kawasaki) by admin on 04-05-2012

download
Front Lift Installation 1. Ensuring that the parking brake is set, place jack under center of the Mule front end and lift until front wheels clear the ground. Be careful to support Mule properly so that it is secure, but so that the A-arms and struts can droop to full extension. 2. Remove front wheels. 3. If applicable, remove the heater to allow access to the strut mount behind the heater coil. Heater 4. Starting with the left side (driver side), remove the cotter pin and castle nut that secures the strut to the strut mount. Castle Nut & Pen 5. Push bolt through the bolthole, taking care not to damage the brake line that is attached to the bolt. If you are having difficulty removing the bolt, you may have to remove the brake lines that are attached to the front brakes. In this case refer to owners manual for removing brake lines. Screwdriver NOTE: Keep in mind that if you remove the brake lines you must bleed your brakes according to operator’s manual. 6. Once the bottom of the strut has been loosened, then unbolt the top of the strut. The nuts securing the top strut can be located in the dash of the Mule on the left and right sides. In most cases these nuts are easily accessible, but you may have to remove the glove box or heater coils, depending on the model and options purchased with the Mule.

Incoming search terms:

ODYSSEY DRYCELL MOTORCYCLE BATTERY COMPATIBILITY

0

Filed Under (Triumph) by admin on 30-10-2010

download
BMW 1200 1200 1150 1100 1100 1000 1000 1000 1000 900 850 800 800 800 750 750 750 750 750 650 650 600 600 500 BUELL 1200 1200 1200 1000 DUCATI 860 750 500 HARLEY DAVIDSON 1570 1570 1450 1450 1340 1340 1340 1200 883 HONDA 1800 1500 1200 1100 1000 1000 900 750 750 650 650 650 600 400 200 150 150 125 K1200RS, LT R1200C R1150GS, R R1100GS/R R1100RS/T/S/LT “K” Models R100/7 100RS R100GS, R, RS, RT R90/6, R90S R850R R80GS, R80ST R80, R80RT R80/7/RT K75, RT K75C, S R75/5 R75/7 R75/6 R65 R65LS R60/5 R60/6, R60/7 R50/5 S1 Lightning X1, S3, S3T, M2 S2/T, RS1200, RR1200 RR1000 GT, GTS GT, Laguna Seca GTL, GTV, Sport FXST, FLST FXD FXD FXST, FLST FXD FXST, FLST FL/H/T/HT XL, XLH XLH, XLH GL1800, VTX1800C Gold Wing-All Gold Wing-All Gold Wing-GL1100 CBX1000, SS opt. Gold Wing-GL1000 CBR900R,RR CB750A (Hondamatic) VFR740R/ RVF750R NT650, SLR650, NX650 Vigor 650 XR650L VT600C, CD, CBR600 CBR400F CB-1 TR200 Fat Cat CH150 Elite FES150 FES125, Pantheon (97 -) (98 -) (00 -) (94-00) (90 -) (83-93) (76-84) (83) (87-95) (69-76) (95-97) (80-96) (84-95) (78-84) (85-95) (85-95) (70-73) (76-84) (69-76) (84-95) (78-84) (70-73) (69-84) (70-73) (96-99) (ALL) (ALL) (87) (2007) (2007) (99-06) (00-06) (97-99) (91-99) (80-96) (97-03) (97-02) (01-06) (88-00) (84-87) (80-83) (82) (75-79) (93-99) (76-78) (90/94) (88-91) (ALL) (93-06) (87-03) (89-90) (86) (87) (ALL) (ALL) #3561 #3561 #3561 #3561 #3561 #4989 #4989 #3561 #4989 #4989 #3561 #3561 #4989 #4989 #4989 #3561 #3561 #4989 #4989 #4989 #3561 #3561 #4989 #3561 #3591** #3591 #3591 #3591 #4989 #4989 #3561 #3591 #2528 #2528 #3591 #2528 #3591 #3560 #2528** #2528** #2528 #3560* #3560* #3560* #3560* #3560* #2519* #3560* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* PC680 PC680 PC680 PC680 PC680 PC925L PC925L PC680 PC925L PC925L PC680 PC680 PC925L PC925L PC925L PC680 PC680 PC925L PC925L PC925L PC680 PC680 PC925L PC680 PC545MJ PC545MJ PC545MJ PC545MJ PC925L PC925L PC680 PC545MJ PC545 PC545 PC545MJ PC545 PC545MJ PC680MJ PC545 PC545 PC545 PC680MJ PC680MJ PC680MJ PC680MJ PC680MJ PC310 PC680MJ PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 cc model (year) cat. # mfg sku # KAWASAKI 1500 1500 1300 1000 1000 900 900 750 750 650 636 600 600 KTM 640 620 400 400 MOTO GUZZ I 1100 1100 1100 1000 1000 850 850 750 650 650 650 500 POLARIS All SUZUKI 1400 900 750 750 750 650 600 600 600 600 400 TRIUMPH 600 YAMAHA 1600 1300 1300 1200 1100 1100 1100 920 600 600 VN 1500-A Vulcan VN 1500-C Vulcan KZ 1300 Touring KZ 1000-P Police Z1000 ZX900-C, Ninja ZX900-E, F Ninja KZ750-L, Ninja Zx750 Ninja ZX, 7RR KLX650C, R ZX636-B Ninja ZX-6R ZX600-G, J Ninja ZX ZX600-K Ninja ZX Adventure, Duke, RXC Adventure, Duke, LC4 LC4 E/XC RXC LC4 Cali/Spc/Jackl/Stone/EV Quota/Sport 1100 VII EV/Bassa California III,Quota,Millie Convert,Daytona, LeMans LeMans T3, T4, T5 Nevada,NTX,Strada,V7,V75 NTX V65 V65 Florida V50 Victory GV 1400GC RF900, R, S, ZS GSX750F Katana GSX-R750 GSXR750W DR650SE GSF600S Bandit GSX600F Katana GSX-R600 RF600R, S GSF400 Bandit Daytona 600 XV 1600 Road Star 1300 Royal Star XVZ Venture Royale XVZ12T Venture XJ1100 Maxim XS 1100, L, S XV 1100, S/ Virago XV 920/R/M Virago XJ600S Seca II XT600E (87-98) (96-97) (79-82) (82-05) (03-04) (98-99) (00-04) (93) (91-97) (93-96) (03-04) (98-02) (03) (99-02) (96-98) (96-98) (96-01) (94-05) (97-02) (98-99) (ALL) (86-88) (94-97) (98-03) (96-99) (94-95) (96-04) (96-03) (98-04) (97-03) (94-96) (91-93) (03-04) (99-03) (96-03) (86-92) (83-85) (82) (78-92) (86-99) (81-83) (92-98) (90-95) #3560 #3560 #3560 #3560 #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #4989 #2528 #4989 #4989 #4989 #4989 #4989 #3561 #3561 #4989 #3561 #4989 #2519* #3560 #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2519* #2528*** #2528*** #3560 #3560 #3560 #3560 #3560 #3560 #2519* #2519* PC680MJ PC680MJ PC680MJ PC680MJ PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC925L PC545 PC925L PC925L PC925L PC925L PC925L PC680 PC680 PC925L PC680 PC925L PC310 PC680MJ PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC310 PC545 PC545 PC680MJ PC680MJ PC680MJ PC680MJ PC680MJ PC680MJ PC310 PC310

Incoming search terms:

Harley-Davidson Camshaft TC, EVO, Shovelhead, XL EVO, Iron Head, XR Specifications

0

Filed Under (Harley Davidson) by admin on 02-11-2010

download
EVO Black Widow PP8833-2 – 29 55 62 25 264 267 54 103 109 105.8 0.600 0.602 EVO Black Widow PP8826-2 – 27 61 63 29 268 272 56 107 107 107.0 0.602 0.602 EVO Black Widow PP8817-2 – 254 254 0.590 0.590 EVO Carl’s Speed Shop CM4 – 28 44 52 20 252 252 48 98 106 102.0 0.495 0.495 EVO Carl’s Speed Shop CM495F Y 19 47 50 16 246 246 35 104 107 105.5 0.495 0.495 0.179 0.168 EVO Carl’s Speed Shop CM580 – 19 47 50 16 246 246 35 104 107 105.5 0.580 0.580 0.194 0.163 EVO Carl’s Speed Shop CM612 – 36 60 68 28 276 276 64 102 110 106.0 0.612 0.612 0.277 0.235 88 EVO Carl’s Speed Shop CM660 – 38 62 68 28 280 276 66 102 110 106.0 0.660 0.660 0.314 0.277 90 EVO Carl’s Speed Shop CM774 – 284 284 0.784 0.784 0.277 0.236 EVO Carl’s Speed Shop CM780F – 34 70 74 30 284 284 64 108 112 110.0 0.774 0.774 103 EVO Crane EVR0020 – 31 64.5 77 23 275 280 54 107 117 112.0 0.608 0.589 88 EVO Crane Fireball 2000 Y -12 22 20 -10 190 190 -22 107 105 106.0 0.490 0.490 0.026 0.032 EVO Crane Fireball 300 Y 12 34 41 15 226 236 27 101 103 102.0 0.490 0.490 4000 EVO Crane Fireball 310 Y 16 40 43 19 236 242 35 102 102 102.0 0.490 0.490 1500 4500 75 EVO Crane Fireball 316 Y 19 43 48 24 242 252 43 102 102 102.0 0.490 0.490 2000 5000 80 EVO Crane Fireball 326 – 24 48 57 25 252 262 49 102 106 104.0 0.490 0.500 2500 5500 EVO Crane H286 Y 19 43 48 24 242 252 43 102 102 102.0 0.490 0.490 2000 5000 80 EVO Crane H290 – 17 43 45 23 240 248 40 103 101 102.0 0.581 0.581 1800 5200 EVO Crane H296 – 24 48 57 25 252 262 49 102 106 104.0 0.490 0.500 2500 5500 EVO Crane H304 – 24 50 55 25 254 260 49 103 105 104.0 0.600 0.600 2500 5800 EVO Crane H306 – 28 54 69 23 262 272 51 103 113 108.0 0.500 0.510 0.224 0.195 3000 6000 EVO Crane H310 – 23 63 68 28 266 276 51 110 110 110.0 0.550 0.550 0.229 0.229 3000 6500 88 EVO Crane H314 – 26 54 65 21 260 266 47 104 112 108.0 0.600 0.600 2800 6000 EVO Crane HEV0042 – 27 59 71 23 266 274 50 106 114 110.0 0.600 0.576 0.226 0.194 3000 6000 100 116 EVO Crane HEV0067 – 24 50 56 24 254 260 48 103 106 104.5 0.600 0.530 0.128 0.113 EVO Crane HEV0098 – 36 62 72 34 278 286 70 103 109 106.0 0.650 0.650 0.171 0.156 96 EVO CycleRama CR-E550 – 24 52 53 23 256 256 47 104 105 104.5 0.550 0.530 EVO CycleRama CR-E581 – 22 46 53 23 248 256 45 102 105 103.5 0.581 0.550 EVO CycleRama CR-E600A – 24 50 56 24 254 260 48 103 106 104.5 0.600 0.530 EVO CycleRama CR-E600B – 23 51 54 22 254 256 45 104 106 105.0 0.600 0.550 EVO CycleRama CR-E617 – 22 50 50 22 252 252 44 104 104 104.0 0.617 0.617 EVO CycleRama CR-E630 – 18 60 63 13 258 256 31 111 115 113.0 0.630 0.630 EVO CycleRama CR-E660 – 27 59 71 23 266 274 50 106 114 110.0 0.660 0.660 3500 6500 140 EVO Dave Mackie DM500 Y 22 38 52 12 240 244 34 98 110 104.0 0.500 0.500 0.189 0.138 EVO Dave Mackie DM500X Y 25 40 55 20 245 255 45 98 108 102.5 0.500 0.500 0.208 0.178 EVO Dave Mackie DM530 – 28 42 55 15 250 250 43 97 110 103.5 0.530 0.530 0.221 0.141 EVO Dave Mackie DM580 – 26 42 56 12 248 248 38 98 112 105.0 0.580 0.580 0.227 0.144 113 EVO Dave Mackie DM581 – 26 42 56 12 248 248 38 98 112 105.0 0.580 0.580 0.227 0.144 EVO Dave Mackie DM595 – 21 49 57 14 250 251 35 104 112 107.8 0.595 0.595 0.192 0.150 EVO Dave Mackie DM635 – 20 56 59 18 256 257 38 108 111 109.3 0.635 0.635 0.194 0.176 EVO Edlebrock 1740 Y 19 43 48 24 242 252 43 102 102 102.0 0.490 0.490 0.176 0.203 EVO Edlebrock 1741 – 20 46 52 22 246 254 42 103 105 104.0 0.600 0.600 0.183 0.187 EVO Head Quarters HQ-23 – 19 47 52 24 246 256 43 104 104 104.0 0.600 0.530 EVO Head Quarters HQ-24 Y 20 36 52 19 236 251 39 98 107 102.3 0.500 0.500 EVO Head Quarters HQ-25 – 18 38 42 14 236 236 32 100 104 102.0 0.550 0.550 EVO Head Quarters HQ-26 – 20 54 53 22 254 255 42 107 106 106.3 0.600 0.530 89 EVO Head Quarters HQ-27 – 26 60 70 24 266 274 50 107 113 110.0 0.650 0.575

Incoming search terms:

Kawasaki Ninja 650R (ER-6F) & ER-6N Resource Upgrading the Suspension on the Kawasaki ER6-F/ N

0

Filed Under (Kawasaki) by admin on 30-11-2010

download
Top fork is as removed. Kawasaki Ninja 650R (ER-6F) & ER-6N Resource Before removing the fork from the clamps on the yokes I loosened the fork top. Before removing the fork top the fork-slider was placed in a vice and the bottom bolt loosened….. … before finally being removed with the fork upside down. Because the springs were still in situ this gave sufficient tension on the damper-rod to prevent it from turning and allow the bolt to be removed. When I turned the fork the right-way up to remove the fork-top I did it over a container to catch the oil. Kawasaki Ninja 650R (ER-6F) & ER-6N Resource All the OE components that will no longer be required. Left to right. Fork-top, spacer tube, washer, spring, damper-rod. Bottom bolts get re-used. Old and new, laid-out for comparison. The damper unit, minus spring and fork-top, drops inside the stanchion and slider. Kawasaki Ninja 650R (ER-6F) & ER-6N Resource Then the bolt goes back in, as tight as possible, to secure it. Top fork is done, second one awaits. Note the spring seat on the right, just below the spring. This drops over the damping rod after the oil has been added. The small locking-nut screws over the threaded part of the damping-rod next, all the way to the bottom. Spring drops in and then the fork-top screws on to the damping-rod as well, all the way down to the lock-nut which is used to secure it. At this point the stanchion is extended to the fork-top which is screwed in. Job done.

Incoming search terms:

Kawasaki Exhausts – ZX-6 ZX-10 Zx-14 Exhaust – Slip-ons INSTALLATION MANUAL

0

Filed Under (Kawasaki) by admin on 25-10-2010

download
Our favorite exhaust options for Kawasaki ZX Ninjas – ZX-10,ZX-6r, and the new horsepower king, Zx-14.. Grab your horsepower today. We love Rob Muzzy and Muzzy Exhausts.Going back to Doug Chandler and Scott Russell, Muzzy has been synonomous with Kawasaki and performance – and for years, if you rode Kawasaki,and you were on the podium, Muzzy was on your exhaust. We also feature Arrow and Yoshimura exhausts for your ZX-6R, ZX-10 and ZX-14. We love the sound of a Yosh exhaust on any Kawasaki Ninja. Yoshimura Oval (RS-3) Race Slip-On for Kawasaki ZX14R 2006 The easiest and least expensive way to experience Yoshimura performance is with our Slip-On/Bolt-On lines. Bolt-On style bolts to the O. E. M. mid-pipe Slip-On style with its stainless steel easily attaches to the mid-pipe RS-1 is available where noted Usually, no jetting or re-programming is required and installation is a snap Hindle Stainless Exhaust High Head Pipes – Kawasaki ZX6R-RR 03-04 The worlds lightest stainless steel exhaust system. Increase horsepower and torque throughout the entire rpm range. Lightweight, strong stainless steel header design looks great and weighs less than stock headers. Available in low- and high-mo North Denver News http://northdenvernews.com Powered by Joomla! Generated: 19 October, 2010, 12:28 Hindle Stainless Exhaust Low Head Pipes – Kawasaki ZX9R 00-03 The worlds lightest stainless steel exhaust system. Increase horsepower and torque throughout the entire rpm range. Lightweight, strong stainless steel header design looks great and weighs less than stock headers. Available in low- and high-mo

The New Kawasaki ZX-6R Trading in gets easier and easier

0

Filed Under (Kawasaki) by admin on 18-02-2011

download
didn’t go to my local Kawasaki shop expecting to trade in the 2004 636 I’d been happily riding. I honestly didn’t expect there to be anything on the floor that would motivate me to bring the bike in. Some of you reading this may be able to relate to what I am saying, the day you don’t look for something is the day that you find exactly what you didn’t know you need. That was the day I decided I needed to take home the new ZX-6R. The reworking of the new ZX-6R is more than just about looking good. According to KMC the engine has been redesigned from the crankcase up for the first time in ten years. Racing technology built into the new bike is a close-ratio cassette transmission that can be removed without the needing to split the main crankcases in case you needed to make repairs or adjustments at the track. They also tell us that the fuel injection system has shorter throttle bodies with a smaller diameter bore which claim to give this new smaller sized engine more torque in the mid-range. It also comes with a GPS – Gear Position Sensor. The new ZX-6R comes stock with a slipper clutch which is one difference between the 2004 and 2007. My 2004′s rear wheel would hop if I geared down before a corner and my engine rpms were too high. The slipper clutch allows quicker downshifts. To experience the gains of a slipper clutch you don’t have to buy a 2007 Kawasaki – it was introduced to the 636 in 2005. A quick glance at the exhaust might leave the impression that the ZX-6R comes stock with stacked twin small diameter exhaust cans but if you look closely you will see it is a single oval pipe with a shotgun styled end cap. The titanium pipe has the pre-chamber and catalyser located below the engine to keep the weight on the bike low and centered and the temperature of the under seat silencer reduced. Looking at the new Kawasaki with its fairing removed, I wonder how much more it would have cost the consumer to have an exhaust system that not only works wonders but would be worth showing off? Even if some of the systems of the new 600 look better hidden by plastic the bike does have a cohesive look and every year the fit and finish of Kawasaki’s bikes seem to get better. You can look at this bike from almost any angle and nothing jumps out at you – unless you are on the right side of the bike looking at the rear brake reservoir. It seems odd to me that they would leave the rear brake reservoir exposed. Another design feature of the smooth body of the 2007 ZX-6R is the lack of tie down points for any luggage. It can be argued that this is a bike intended for Sunday morning canyon rides or track days on weekends but if you want to take the 600 out for a weekend away then there is aftermarket solution. Ventura Racks allow you go on vacation with your bike. A Ventura Rack provides you with a frame that you attach to your bike that you can secure luggage to. There is no drilling of body work and the Ventura rack I got fit onto the bike perfectly the first try. One of the things I really like about the Ventura Rack is that you can easily attach bags that you may already have or you have the option of buying the Ventura luggage system. Just give yourself time before a motorcycle trip to pack

KAWASAKI MULE Electric Steering Installation Manual And Removal

0

Filed Under (Kawasaki) by admin on 05-05-2012

download
Remove plastic center cap on steering wheel by prying off with a small screwdriver. Remove steering wheel nut and remove steering wheel by pulling up on wheel. If wheel is tight have a partner tap on the shaft while pulling up on wheel. Note: Do not mushroom threads on shaft. Remove all screws that retain dash to body of vehicle. Disconnect all electrical connections at back of dash. Mark all wires to ensure easy install. Remove lower steering shaft bolt at rack and pinion. Remove upper bolt at base of steering column. Remove the 2 bolts that retain the steering column to the frame and remove the column and the shaft assembly. Remove lower u-joint on steering column shaft & replace it with supplied u-joint. There is a welded wire retainer on the lower dash tube where the electric motor will sit. You will need to grind off this piece and smooth. Remove the master cylinder bolt closest to the driver side and discard bolt. Your motor and module has been shipped together bolted to the bracket. It is important to follow the install sequence to ensure a proper installation. The lower shaft on the steering motor is marked on the shaft and on the motor. These marks must not be changed. If you remove the shaft it needs to be installed back in the same spot.

Incoming search terms:

Kawasaki Mule 3010 Hood Rack Installation And Operations Manual

0

Filed Under (Kawasaki) by admin on 28-04-2012

download
1. Install the Seizmik Brush Guard. – Have a friend hold the brush guard (G) in place while you slide the 1.0″ dia. tube clamps (K) in place over the middle tube of the OEM bumper, as shown in Figure 1. Secure each one in place with one of the 3/8″ x 2.25″ bolts (N), two 3/8″ washers (Q), and one 3/8″ nylock nut (R). Repeat at the top tube of the OEM bumper using the 1.5″ dia. tube clamps (J), and 3/8″ x 1.75″ bolts (O). VEHICLE FRONT Figure 2. 2. Mounting brackets – Attach the two hood rack mounting brackets to the mounting pads of the brush guard, as shown in Figure 2. Use four of the 3/8″ x 1.0″ bolts (P), eight 3/8″ washers (Q), and four 3/8″ nylock nuts (R) per mounting pad. Snug down the fasteners but do not fully tighten them yet. 3 Figure 3. 3. Crush sleeves – Insert a crush sleeve (B) into each cantilever arm assembly (C & D), as shown in Figure 3. 4. Cantilever arms – Position the Driver side cantilever arm (C) on the mounting bracket, and insert a 3/8″ dia. pivot bolt (M), as shown in Figure 4. Add a 3/8″ washer (Q) and nylock nut (R) on the other side and snug down the assembly; leave the fasteners loose enough so the components can be repositioned for fitment. Repeat this step for the passenger side. Figure 4. 4 Figure 5. 5. Lock pins – Insert the 1/2″ lock pins (Y) into the tabs on each side of the Brush Guard, fixing the cantilever arms in place, as shown in Figure 5.

Incoming search terms:

Incoming search terms: